OTROV-BILT

Parts Catalog

GTX
| Garden Tractor

Models

13074 - GTX 18 (18 HP)

Serial Numbers
130740100101 - 130740199999

13076 - GTX 20 (20 HP)

Serial Numbers
130760100101 - 130760199999

13161 -6T X1 (16HP)
S/N 133010010| ~ 1 101061494949

Form 1772568 (1/96)
Supersedes 1771598 (3/95)



GTX Garden Tractor

130740100101 - 130740199999
130760100101 - 130760199399 ~
131010100101 - 131010199993

600  Black Spray Paint Can, 13 oz.
601 Red Spray Paint Can, 13 oz.

501

500

371

1
23 FO |
Q¢ Q,@ !

‘A l
@ % 360 57 < 3

MODELS 13074 and 13076

MODEL 13076

. 269 {Right-Side)
%‘% 4 (Left-Side) /\

\ H .
156 e i \155 Right-Side) R
(nigm-SiW@*\" .
7

4 (Left-Side)
BODY AND TRIM ASSEMBLY (Left-Side)
2



Models 13074, 13076 and 13101

' Ref. Part Description Oty. Ref. Part Description Qty.
4 1186345 Flange Screw, 3/8-16 X 3/4......ccccvvcveennnen 4 328 1767130 Instructions Decal .....cc.eoeeevverernreenreeenane 1
5 1186347 Flange Screw, 3/8-16 X 1....cccccivnrvvccnenne 12 330 1901900 American Legend Decal........cccoevveennee 1
7 1186393 Flange Nut, 3/8-16.......cccoveevrivererrncreenns 16 331 1769512001 Seat Support (A, B, G, D) .cevvvreecrnrrrnanne 1
14 1186329 Flange Screw, 5/16-18 x 3/4.......cccccceeneee 2 1760963001 Seat SUPPOrt {E)......ccovvreeerrerneereecenrsnnas 1
31 1766264 Rubber Grommet 1 332 1754125 Shoulder Bolt ........ocoeveeerecreeeeereeee 4
82 1107381 Flat Washer, 1/4 ......cooveeiivninicvicncneninns 4 333 1752069 WaSher......coovovrerecreerese e 4
83 1100241 Lock Washer, 1/4 (A, B, C, D) ...ccc..cccnee 2 336 1767131 Two-Speed Decal (C, D) ....ccoveveevvecreeeee 1
115 1186020 Self Threading SCrew .........ovvceeirinnaee 2 338 1756510 Shift Lever Assembly (C, D} ..covevrvvrrvennee 1
121 1100804 Screw, 1/4-20x1/2 (A, B, G, D).............. 2 339 1753911 PVOE BIOCK ... 2
135 1757357 Lense (A, B, C, D) uvcevcrreccrnrerireeneenne 1 340 1100799 Hex Head Screw, 5/16-18 x 1-1/2........... 2
1772197 LNSE (E) oererererserereireiseeserieneeseaneniens 1 341 1723384 Washer ... e 2
155 1185872 Screw, 5/16-18 X 5/8...cccvvvnmmnrneneenne 1 343 1769514 L1 | SO 1
156 1186391 Flange Nut, 5/16-18......cccovenvccriencrccrenns 2 344 1755449 Compression Spring 2
202 1755473 Control Knob (C, D) 2 345 1757366 Fuel Fill Decal ................ 1
211 1186389 Flange Nut, 1/4-20......cccovcinvrneirerernnen. 7 346 1769535010  Rear Fender......ccovovveevecenirereveerenonns 1
215 1701055 WaSHET ...ttt 2 347 1759102 1.0go DECal ..o, 1
238 1100346 Cotter Pin, 3/32x3/4 (A, B,C, D) .......... 1 348 1767259 Left Fender Decal (A, B) 1
257 1107382 Flat Washer, 5/16 (A, B, G, D) ...cccceeeeee. 4 1767263 Left Fender Decal {C, D) 1
287 1120210 Roll Pin, 3/16 X 1 {C, D} ccevvveererveeeennees 1 1772060 Left Fender Decal (E).....cccooovvevevercnernnne. 1
296 1100256 Flat Washer, 3/8 6 349 1767260 Right Fender Decal (A, B) ....cccovvvevecnnnnne 1
297 1765522 L1110 ] 5 TR 2 1767264 Right Fender Decal (C, D).......cceeovvurnnene 1
298 1757358 Running Board Support (A, B, C, D)....... 1 1772061 Right Fender Decal (E) ......cccivvvvevrvnnne. 1
1772058 Running Board Support (E).....ccecervunne 1 351 1736098 Carriage Bolt, 5/16-18 x 5/8 2
299 1752250010 Left FOOt ReSt.....covvivcecniccieerirecsnnecenns 1 352 1713233 WaSHET ....c e 2
300 1752251010  Right FOOt ReSE ... 1 353 1756204 Shift Shaft (C, D) eeeecevereererreecveeririens 1
301 1752893 Left FOOt Pad.....cccomerccecercccrcane 1 354 1738845 Set Screw, 1/4-20 x 1/2 (G, D} ...ceeuveeee. 1
¢ 302 1752894 1 357 1761008 Rubber BUton ..o v 2
303 1770239 4 360 1769516 Torsion Spring (A, B, C, D).covecveevivennne 1
304 1769101010 1 361 1769515 Seat Adjustment Lever (A, B, C, D)......... 1
305 1769102010 Right Side COVEr ...t 1 362 1769991 Hot Surface Decal......cccereeeereeevrcrieernnes 1
306 1767261 Cover Decal (Left) ..coccoivereeeeveneenerceene 1 369 1100068 Screw, 3/8-16 X 3/4...cvvrvveciecircciereneie
307 1767262 Cover Decal (Right) 1 370 1753950 Sealing BIOCK.......cccvvevvrrerrrereeeenae 2
308 1752181010  Grill Support.......c........ 1 371 1770299 Seat Adjust Bracket (A, B, C, D) ... 1
309 1755517 Bumper Strap........... 1 374 1732499 Hex Toplock Nut, 5/16-18 ............ 2
310 1755518 BUMPET .o 1 377 1706782 Bowed Washer .......c.ccceeeeeeeeenenveeens 4
311 1754126 PUSh NUL ..o 2 378 1893445 WaSHEN ..ottt 4
312 1770881 Logo Plate................ e 1 402 1734269 Adjusting Knob (E) 2
313 1755515001 GrIll oo 1 403 1756739 Cap Plug (E} .evevereeeeeeennees 1
314 1772697 Grill Cap (Incl. Ref. 362)....ccovvcererennnnee 1 500 1752900 Hinge LinK...ooveveveerceeene 1
315 1739918 Pop Rivet, 3/16 . 7 501 1752901 Hinge LinK ..o 1
317 1753783010 Grill SUPPOM.....cvvvreeeeer s 2 502 1752902 Hinge Link Retainer.......cccoeevevorecnnns 4
318 1186309 Flange Screw, 1/4-20 X 5/8..................... 6 503 1185130 Semms Bolt #10-24 x 3/4 8
319 1185986 Speed Nut, #10-24 .....ovvvvvvvrenciene 4 504 1752903001 Hood Baffle .....cvvererrnenee 1
320 1755516 HOOd Pad ....occveererereeee e, 1 . 506 1727127 I 1 (7 £ OO 2
321 * Wire Staple.....cooeveveereecniecncren e 5 . 507 1736359 Special Washer ........cceeveeeevevevcevererenes 2
322 1772696 Instrument Panel (A, B, C, D) 508 1767110 Service Instructions Decal........ccveeeen. 1
(Incl. Refs. 135, 323, 324) ................ 1 1 511 1759100 Logo Decal ....cc.vveereeeeeree e 2
1772695 Instrument Panel (E) . 512 1767105 Hood Assembly (Incl. Ref. 508) ............. 1
(Incl. Refs. 135, 323, 324) ................ 1 . 513 1753792 GIOMMEL ...t 4
323 1761578 Choke Decal (A, B, C, D) 1 . 514 17563799 Retainer Clip..cce e, 4
1755933 Choke Decal (E)......cccenvee. 1 ‘ 600 1735222 Black Spray Paint, 13 0Z. .c...ccoeevecrenenn. N/t
324 1755931 Throttle Decal................... 1 601 1900706 Red Spray Paint, 13 0Z. ..oevvveeeemreeee. N/
325 1756775 Ignition Decal .........cccvrevereniieveninenns 1 ' 602 1744065 Sealing BIOCK.......oveeveeerceeeere e 1
oA} Model 13074 - Serial Numbers 130740100101 - 130740100207 N/ ltem not included with unit, order separately.
/(B)  Model 13074 - Serial Numbers 130740100208 - 130740199399 »  Common hardware. Purchase locally.
(C) Model 13076 - Serial Numbers 130760100101 - 130760100377
(D)  Model 13076 - Serial Numbers 130760100378 - 130760199999
(E)  Model 13101 - Serial Numbers 131010100101 - 131010199999



GTX Garden Tractor

130740100101 - 130740199999
130760100101 - 130760199999
131010100101 - 131010199999 -

SEE PAGE 10 AND 12
FOR DETAIL
\ 209
318
&L g4

~

130740100101 - 130740100207
130760100101 - 130760100377

5
3 _A

N
e
130740100101 - 130740100207 /20
130760100101 - 130760100377 .
20
531
21 (AS REQUIRED)
)) "B,
29 @\“09\ 30 TN
572 < 22 @ CN

FRAME AND STEERING ASSEMBLY
4



Models 13074, 13076 and 13101

} Ref. Part Description Qty. Ref. Part Description Qty.
1 1755513010  Left Frame .....ocouevecveeeeeeeeeeeese e, 1 147 1719003 Ball JOINE e 1
2 1752634010 Right FIame..........ceverveeeeerererresrenns 1 148 1100247 Lock Washer, 5/8 (A, B, C, D) ................ 1
3 1767392 Frame Support Assembly.......ovcevecuee..... 1 149 1110297 Top Locknut, 5/8-18......couevrereeeenn, 1
4 1186345 Flange Screw, 3/8-16 X 3/4........coounn..... 28 150 1186249 Jam Nut, 5/8 - 18 ......coovvvvvreeer e, 1
5 1186347 Flange Screw, 3/8-16 X w....vuvvcveve e, 12 151 1751627001 Hydraulic Cylinder 1
6 1739656 Carriage Bolt, 3/8-16 x 3/4..........cconuer.... 4 152 1771350001  Steering Bracket ..........oovevevoeveoeveos, 1
7 1186393 Flange Nut, 3/8-16.... 153 1186328 Flange Screw, 5/16-18 x 5/8......... reeernas 6
8 1752665001 Front Plate................ 154 1736440 Flange Bearing........coeeeeeeeeveeveceresreennn, 1
9 1752746001 Engine SUPPOTt c..eeveccrereereeerereereesieeeene 155 1185872 Truss Screw, 5/16-18 X 5/8....cvvevveeenn... 6
10 1767278001 Battery Support (A, B, G, D) ..o 1 156 1186391 Flange Nut, 5/16-18........c.coovevererrerrn, 4
1772152001  Battery SUpport {E) ..vveeveeevvreereeecenen 1 157 1767378 Control Unit.........oueee....... ST 1
11 1755514010 Instrument Panel Support................. 1 158 1717563 CONNECION..ceuveeeieretceeeeere s e 5
13 1756513001 Fender SUPPOLt........cvenveeenenee. 1 159 1185737 90° EIDOW..overeeeereeee e vereeresrerans 8
14 1186329 Flange Screw, 5/16-18 x 3/4...... 5 160 1767742 Tube AssembIY........coveeeeeeeeeeee e 1
15 1756512001 Fuel Tank Support Assembly 1 161 1767741 Tube ASSEMBIY......ooveeeeeeeeer e 1
16 1724698001 Drawbar........cccccoomvoivivicnicseeeeeeereeesneenn, 1 162 1767740 Pressure Tube......c.ccovvvvveevennenn, e 1
17 1100245 Lock Washer, 1/2 ..o 3 163 1767743 Tube Assembly.......ccccocvervieonnn.. e 1
18 1100055 Hex Screw, 1/2-13 x 1-1/4 2 164 1767536 Tank Tube Assembly (A, B, E) e 1
19 1185976 Grease Fitting ......cooccevrenveecuceenernaas 2 1767746 Tank Tube Assembly (C, D)........ veerereeans 1
20 1752556 Flange Bearing.......ccoeeeueveeveeenrivvevennn, 4 165 1860203 Hex Screw, M6-1 X 18......e.eevcreceennn. 2
21 1703073 WAESHEN ....cceeiirreriesrte s A/R 166 1767383 Steering Shaft.............cccoveeerreereesenn, 1
22 1185689 Retaining Ring.......coecevvviivivrveseer s 2 167 1185632 Flange Bearing (A, C).u.vvecviiveeevcreane. 1
23 1754321001 BOISTEr......cvveirecrrie e eeees e 1 1800417 Locking Collar (B, D, E}....oevvvercvivrrennn. 1
24 1752797001  Steering AMm .....ccovvveeveivcivverencreecneenns 1 168 1185388 Retaining Ring.......cceovevevevmeeeeererrenenne. 1
25 1751629001 Cylinder Bracket .... 1 169 1703822 Drive Pin, 1/4 x1-1/2 (A, B, C, D) .......... 1
26 1186033 WaSHEr ...t e 1 1175759 Drive Pin, 1/4 X 3 (E) ceovreveee e, 1
. 27 1186034 Woodruff Key, 1/4 X 7/8 ...oorveervereenen. 1 170 1753279 Steering Wheel (A, B, C, D) 1
29 1766242 WaSHET ...t 2 1772199 Steering Wheel () .....oceevieererererenann, 1
30 1766215 Hub Gap ...coccevevnnnne 2 174 1185739 90° EIDOW...errrereee. 2
32 1752518001 Left Wheel Spindle 1 175 1752649 Hose (A, B, C, D) oo 1
33 1767281001  Valve Support (A, C)eeeveveveeeevecrnan. 1 176 1756142 90° EIBOW...evverereceeeennn 1
1771762001 Valve Support (B, D, E) vu.vevvvveeerene. 1 177 1754364 Hose (A, B, C, D) 1
34 1713361 Ball Joint .....cccevevrenrrcnnnnn, 2 188 1755198 HOSE (E) ecererrreerinrnnrencieeeivereeeseeeneessnnes 2
35 1186247 Jam Nut, 1/2-20 2 209 1767393 Hydraulic Valve (C, D) .......ccccocovurirvennnee. 1
36 1110152 Locknut, 1/2-20........cveuee.. e 2 1767394 Hydraulic Valve (A, B, E) «.oveeveeeeeeee. 1
37 1757627007  FIONt AXIE oovveveieieeeeeeeereceer s eeeeeenceesnns 1 211 1186389 Nut, 1/4-20 (B, D, E)................. eereriernenees 1
38 1746138 Tig ROG oo eernereerens 1 242 1727898 U-BOt e 2
39 1752520 Right Wheel! Spindle..........ccoevvvvvrrvreannne. 1 251 1730692001 Rear DOUDIBI ........cvvevreeeeeeeeeeeseereeeess 2
40 1100045 Hex Head Screw, 5/16-18 x 1................. 2 318 1186309 Flange Screw, 1/4-20 x 5/8 (B, D, E). ...... 1
41 1186258 Jam Nut, 5/16-18 ..o 4 328 1767130 Tunnel Assembly Decal .........ccocvvrennnn. 1
42 1751219 Vibration Damper .........c.coeeeeeireeervennennn. 2 530 1768792 THB ettt et sneseeerae 2
43 1744374 Axle Pivot Tube .....covcvivieieeci e, 1 531 1767101 Wheel RiM.coeeeceecceeees e eeer e 2
44 1733103 Roll Pin, 5/16 X 3/4 .....cecrvervrereecriane. 1 532 1767113 Tunnel Assembly (Incl. Ref. 328)........... 1
83 1100241 Lock Washer, 1/4 ........vveveerereererern, 2 572 1718086 Valve Stem ..o, 2
144 1759293 SIBEVE. ..ot 1 600 1755461 Steering Bracket (A, CY...uecreereeeeean, 1
145 1107073 Hex Screw, 5/8 =11 X 3. 1 601 1769968001  Steering Support (A, C).eovvveeveeeeeeeeee, 1
146 1110112 Locknut, 5/8-11 ..o, 1 602 175377 Steering Bracket (A, C)..vcvvvvvvveeeeceeren. 1

A)  Model 13074 - Serial Numbers 130740100101 - 130740100207 A/R  As required.
B) Model 13074 - Serial Numbers 130740100208 - 130740199999
0)  Model 13076 - Serial Numbers 130760100101 - 130760100377
D) Model 13076 - Serial Numbers 130760100378 - 130760199999
E)  Model 13101 - Serial Numbers 131010100101 - 131010199999



GTX Garden Tractor

130740100101 - 130740199999
130760100101 - 130760199998
131010100101 - 131010199999

295

©278 i o
<
zssly\ 276

|

286

©
267> 2713

b 111
.83
o
137 @/\ 110 286
291 ~%
572 (valve)
285 /)
MODELS 13074 and 13076 e

HYDROSTATIC AND BRAKE LINKAGE ASSEMBLY
6



Models 13074, 13076 and 13101

" Ref.  Part Description Qty. Rei. Part Description Qty.
4 1186345 Flange Screw, 3/8-16 x 3/4........ccccvuvunne. 2 263 1728694 FOOL RES.....ccoiveriiereeeee et 1
5 1186347 Flange Screw, 3/8-16 X 1.....cccvvcvverennnees 1 264 1120209 Roll Pin, 3/16 X3/4 .ot 1
16 1724698001 Drawbar.....c..cccveevevvemreeisinnernrorererssncsnenns 1 265 1721612 ROG ENG ..o 1
17 1100245 Lock Washer, 172 ..o 2 266 1720699 Cushion BIOCK ....cvevveveerererereeeeccrenenns 1
18 1100055 Hex Screw, 1/2-13 x 1-1/4 ......cceen.e. 2 267 © 1118802 Retaining Ring.....ccocovvevveeremrreieersnrennnas 2
50 1746769 EXtension SPring .....c.ovveveivecneessncnianas 2 268 1734563 Control Rod.......coooceireecereeecrvreenne 1
93 1185985 Toplock Nut, 1/4-20 (A, B, G, D)............. 3 269 1720928 Extension Spring................ v 2
100 1107383 Flat Washer, 3/8.......cccorinneninsieniionenns A/R 270 1720523 Neutralizer Arm ......covvvererivcvvnreiesennnn 2
102 1733398 Toplock Nut, 3/8-16 ..o v 1 271 1104435 Woodruff Key, 1/8 X5/8 ..o 1
105 1715301 Thrust Washer......ccoveevieenneirenresenenenes 1 272 1107385 Flat Washer, 1/2 1
110 1738463 Semms Bolt, #12-24 x 1/2 (A, B,C, D)... 2 273 1110110 Locknut, 1/2-13 1
111 1185130 Semms Bolt, #10-24 x3/4 (A, B, C, D)... 1 274 1722151 Speed Control ArM...c..c.cvevevivveveecnninean 1
187 1738462 Clutch (A, B, C, D) et 1 275 1720706 BEAMNNG ..ccovveeerererercrirsiecenenee e ene s 1
142 1185232 Roll Pin, 3/16 x 1-1/4 (A, B, C, D) .......... 1 276 1720361 Thrust Washer.........c.ccoovvveieieennnicinennn, 2
173 1186230 Hex Nut, 5/16-18..ccoeveririvccrivrerecrenneen 2 277 1720529 Thrust Washer.......cceeevcevvencecenenn, 1
221 1118808 Retaining RiNG......cvvvevercnmencnccncenneennes 2 278 1185732 Retaining RiNg......ccoovvvvrmevrvcmnereneennnads 1
222 1764708 HYdrostatic..........cooovvinmnic s 1 279 1703052 WaSher ..ottt 1
(See pages 22 - 23 for breakdown)..... 1 280 1732369 LS o (o1 U 1
223 1757504 Control Rod 1 281 1185506 Locknut, 3/8-16 1
231 1758869 2] T S 1 282 1100254 Flat Washer, 1/4 1
232 1757599 Clavis Pin, 1/4 ..o 1 283 1729213 Neutral Plate..........cccoeecenvvineniniennnns 1
233 1187385 Cotter Pin, 5/8 X 1/2 .o ivcvvvererervenneae 1 284 1729445 Neutral Plate Support..........ccoeceervrcvenans 1
234 1768469 Spring YoKe.....ooveeeevmrrereernenenns eveeareress 1 285 1766085001 Hydro Pedal........c.ccoovvevvieerccrinieninicininns 1
235 1757246 " Special Nut ..o, 1 286 1766202 Hydro Pedal Pad.......cccooevercrrnrrecninae 1
238 1100346 Cotter Pin, 3/32 X 3/4 .....oovvvereerecreenne ) 288 1770201 Speed Control Shaft ..........c.coecevvvnrcnenen. 1
239 1726640 EXtension SPring ... ceeeireserernnens 1 289 1751848 SWIVEL...oveeiiee e v e 1
t 241 0101085  Hub Bolt......ooovvrriiinnenranens 10 290 1186246 Jam Nut, 7/16-20 ..., 3
' 243 1754102010 Transaxie Assembly (A, B, E) 291 1738447 Speed Control Disc (A, B, G, D).............. 1
(See pages 18 - 19-for breakdown)..... 1 292 1100350 Cotter Pin, 1/8 X 1 ccvvvevvecrirrrircrcieans 1
1754174010 Transaxle Assembly (C, D) 293 1757501 Compression SPring...........oeververecreens 1
(See pages 18 - 19 for breakdown)..... 1 294 1759491 Brake Control Rod........ e 1
248 1757390001 Transaxle Brackel..........cccvvvninierennenann. 1 295 1747514 Speed Control RO ... 1
250 1756818 Disc Brake (A, B, E) .oo.oceenvrirerenecnii 1 407 1120210 Roll Pin, 3/16 x 1 (E) ........... e 1
1756816 Disc Brake (C, D).eeeceevircrvercereecrreneniennenes 1 412 1705092 Flat Washer (E).....cccoeovvisiverinvvinireenranens 1
252 1185802 Flange Bearing.......cocoeeeeererrreserseessaseenens 4 570 1768795 Tire 23 X 10.50-12 (A, B, C, D)............... 2
253 1732147 Drive Lock Pin, 3/16 X 1 ..cocvvvvvveccernnees 1 1764746 Tire (23X 8.50-12 ) 2
254 1756812 Brake Arm ......coccoeenvnrereennnenns everernas 1 571 1766131 Wheel Rim (A, B, C, D)uvevevivvcecee 2
255 1763814 . Swivel ‘ 1 1772059 Wheel RIM(E) ...ooovvereerreecere s 2
256 1705108 Washer 2 572 1718086 Valve Stem............. ; 2
257 1107382 Flat Washer, 5/16.......cc.ccceerurennee. everennee 5 573 1120390 Hex Nut 3/4-10 2
258 1100349 Cotter Pin, 1/8 X 3/4 ..o 1 574 1708599 WaShBE v 2
260 1734553 Handlg Grip .....cccovevvvvvnrennereeneninns rerens 1 575 1726679 Wheel Hub (A, B, E).ooovrecrcercreereenes 2
261 1771386001 Brake LOCK .....vcvvevecerrieserveecenensiensienens 1 1747088 Wheel Hub (C, D) voovvveeereerreeeeen, 2
262 1755510 Brake Pedal ........cccoooevveecrnrenererenencnenes 1 576 1100281 Woodruff Key, 5/16 X 1-1/8......ccveerrenee. 2

A)  Model 13074 - Serial Numbers 130740100101 - 130740100207 AR As required.
B) - Model 13074 - Serial Numbers 130740100208 - 130740199999
C) Model 13076 - Serial Numbers 130760100101 - 130760100377
D)  Mode!l 13076 - Serial Numbers 130760100378 - 130760199999
E)  Model 13101 - Serial Numbers 131010100101 - 131010199999




GTX Garden Tractor

ENGINE ASSEMBLY 7e gy
8

130740100101 - 130740199999
130760100101 - 130760199998/~
131010100101 - 131010199999

MODEL 13101

MODELS 13074 79, 4
AND 13076




Models 13074, 13076 and 13101

Ref.  Part " Description Qty.  Ref. Part Description Qty.

4 1186345 Flange Screw, 3/8-16 X 3/4.....cccvcvceceenn. 4 96 1100276 Woodruff Key, 1/4 X 7/8 ....ueeerveerceerrenenns 1
7 1186393 Flange Nut, 3/8-16......ccoviverencirensirnniaanne 21 97 1100807 Hex Screw, 1/4-20 X 2..cvveereeeeccrencnncscnes 1
14 1186329 Flange Screw, 5/16-18 X 3/4.......ccoeunen. 1 98 1734398 Toplock Nut, 1/4-20 1
21 1703073 WASHET ....ccrerrereieeansnesesessssnsnncnsasie 1 99 1186047 Washer............. s ens s esases 4
22 1185689 Retaining RiNG......ocrvereercrrescnisiensesesnnnne 2 101 1100049 Hex Screw, 3/8-16 x 2-1/4 ..........ccnuuc.n. 4
45 1755219 PTO Shaft......cocevenrnmrcrnniesenninemmsasans 1 102 1733398 Toplock Nut, 3/8-16 ....ccorveerrccenrerenae 5
46 1725087 - Ball Bearing ........coocercevsinisisirnmncsnininnnns 2 103 1724896 MOUNL......o e resesessseseserensensecnes 4
47 1744379 PTO Sheave.......cccccnrirriccimnesaisesssensens 1 104 1185712 Self Threading Screw #10-24 x1/2....... 8
48 1760049001  Universal Joint .......cocvcvvivrveiennnnenenee 1 105 . 1715301 Thrust Washer...........ccceevnvcnenccsrsnsennsas 2
49 1744451001  Spring ANChOT AMM ....oveeveciniriisinesinnnnnns 1 106 1100049 Hex Head Screw, 3/8-16 x 2-1/4 ............ 1
50 1746769 Extension Spring ... 2 139 1769918 Negative Cable (A, B, G, D}..ccvurcvennnenn. 1
51 1756157001 PTO GUAN.....c.covvnveernieeseeisisinsisissnsenes 1 1754220 Negative Cable (E).........roceeeerececrercureeenee 1
52 1769906 [AIEE AMM st sasisnsssenesranas 1 165 1860203 Hex Screw, M6-1x 18 (A, B,C, D) ......... 2
55 1744401 PTO Clutch (A, B, C, D} vt 1 215 1701055 WaSHEY ...t eese s sere e naenns 8
1772076 PTO Clutch (E) 1 172 1100242 Lock Washer, 5/16 (A, B, C, D) ....ccu....... 5
56 1754322 Shoulder Bolt ..... . 1 247 1100243 Lock Washer, 3/8 .....c.corueecmeneeenreecnnenas 4
57 1892945 BUSHING ..vevrerererereeenesmrererssserennessecercesins 1 257 1107382 Flat Washer ......... 4
58 1708034 Square Key, 1/4x1/2 (A, B,C, D) ........ 1 259 1770678 Fuel Line (A, B, C, D) 1
59 1741801 Clutch Retainer (A, B, G, D) coovvvriicnne 1 1752795 Fuel Line (E)..... . 1
1763355 Clutch Retainer (E) .oveceereeeeeerenencnscnnee 1 281 1110818 Locknut, 3/8-16.....cvrverecrererercrvecrersaennes 2
60 1100244 Lock Washer, 7/16 (A, B, G, D) .....occeu.. 1 334 1754143 Warning Decal......... 1
61 1736485 Hex Screw, 7/16-17 x 1-1/4 (A, B,C,D). 1 337 1186231 Hex Nut, 3/8-16....... 2
1100011 Hex Head Screw, 3/8-24 x 1-1/2 (E)...... 2 362 1769991 Hot Surface Decal 1
63 1756757 Idier SREAVE ....ceveececrerrererecrrerirecisirenae 2 363 1770418 Pipe Nipple, 3/8 (A, B, G, D) .covevrcvvncncnne 1
65 1767379 V-BElt S8t o.eeeeeeeecencerereeriress s 1 364 1105164 Elbow, 3/8 (A, B, G, D) ccveervrrcrcrcnanee 1
66 1770934 Fan 1 1752912 EIDOW, 3/8 (E) «..eoereeerersrnrensseieneeseseennes 1
67 1770937 Square Head Set Screw......... 2 365 1768865 QOil Valve (Incl. Ref. 527) ....ccccreereencccnnee 1
68 1104436 Woodruff Key, 3/16 x 3/4 1 366 1771301 Drain HOSE ...coeeruveeceeeeereeccnntneenesnreieas 1
69 1770213 Drive Shaft .......eeeeeeeerienereerresaeenasssesnenens 1 367 1772693 Heat Shield (A, B, C, D) (Incl. Ref. 334) .- 1
L 70 1767291001 Rear Support Bar (A, B, G, D)...ccevvenueene 2 1772159001 Heat Shield (E) «.oeveeeereceree e 1
1772050001 Rear Support Bar (E)...ccccoerevurecsivnnnian 2 - 368 1770818 Clip (A B, G, D) ceeeecncccennereneneneenes 5
71 1767287001 Engine Mounting Plate (A, B, C, D)......... 1 373 1766346 GrOMIMEL...coiereerecrnencnnresnmssnesenrnessessenes 2
1772051001 Engine Mounting Plate (E}........cocevvunnene 1 380 1772077001 Stop, CIUCh ... 1
72 1186349 Flange Screw, 3/8-16 X 1-1/2 .....ccceunee. 4 381 1772078 Crankshaft Spacer.........coecvveerveerienns 1
73 1767288001 Front Support Assembly (A, B, G, D)...... 1 382 1772173001 Exhaust Pipe Support......ccvvrevcrrvcncnene, 1
1772052001 Front Support Assembly (E) ....c.oonneuneeee 1 383 1772694 Grass Shield (Right) (Incl. Ref. 334)...... 1
74 1771216 Exhaust Pipe........... rsreries e tenes 1 384 1772195001 Grass Shield (Left) o 1
75 1771221 MUFfler Clamp.....coviereerereneeeenrerenseseanens 1 391 1772160001 Heat Shield........c.ccccvvemrnevreevernserencenenens 1
76 1752694 Trim (A, B, C, D)eeercececncccreisstssennnienae 1 399 1772196 Sealing SHriD......ccvcvvcerecrerirnrerivererressens 1
77 1763355 WaESHEE ....co it 2 400 1772007 Crankshaft Extension (E).......coconrcvnrnens 1
78 1767382 Muffler (A, B, G, D)..cccevnvenncrirnmenenincnns 1 405 1875711 Screw, MB-10X 8 (E) ...covervecrererecrrercaenen 8
1772502 MUFFIEE (E)...coneeeecireiinnnneeininecreniiieniennns 1 406 1729587 GrOMMEL.....cveereeeireere s ivineressrsseresnaens 3
79 1767447001 Heat Shield (A, B, C, D) c.oovvvnnrccninncnie 1 411 1187612 Internal Tooth Lock Washer 1/4..e. 8
83 1100241 Lock Washer, 1/4 .....c.cvvevecniennicccnanne 4 419 1186334 Flange Screw, 5/16-18 x 1-3/4 ....... e 4
84 1860216 Hex Screw, M8-1-1/4x 20 (A, B,C, D}... . 2 420 1177042 Star Washer ........ccoceeeecervenene 1
85 * Engine, Kohler 18 H.P., PS-551084 (A).. .1 421 1772519 Heat Shield........cccoervevrerereerenerreronseses 1
* Engine, Kohler 18 H.P., PS-62542 (B).... ' 1 422 1100047 Hex Head Capscrew, 3/8-16 x 1-1/2 (E). 2
* Engine, Kohier 20 H.P., PS$-251776 (C).. 1 423 1103995 Exterior Tooth Lock Washer 2
* Engine, Kohler 20 H.P., PS-64549 (D).. 1 424 1103959 WaShE .....oovteerererirreeneenseessnsnseseneaas 4
t Engine, B & S 16 H.P., 303447 (E)........ 1 520 1738433 Rubber Bushing ........ccceveerevcnnnae e 1
86 1750687 HOSE ClaMP .vvee e erecrerere st secrccenee 4 521 1747184 Fuel Shut-0ff Valve.....cccccevrerveeciiieenenane 1
88 1749079 Fuel Tank Pad.......cccvueveverenevnenens 2 522 1755888 Fue! Tank Assy (Incl. Ref. 90)(A, B c,D 1
90 1755726 Fuel Cap (A, B, G, D)., 1 1772351 . Fuel Tank Assy (Incl. Ref. 90) (E)........... 1
1747733 Fuel Cap with Gauge (E)............ 1 523 « f Qil Filter (refer to Engine Manual)........... 1
91 1755412 Knob (A, B, C, D) e 2 524 1727491 FUBL FIRT ...t cvesrscsesessreronnanens 1
1737118 KNOD (E) ..orvrermrmsrcerereecnseserenanns 2 525 1754151 Field Coil (for Ref. 55) (A, B, C, D) 1
92 1750962 Flange Screw, #10-24 x 5/8 4 526 » T Muffler Gasket (refer to Engine Manual). 2
93 1185985 Keps Nut, #10- 24.......cccccvinneeee 4 527 1772692 Muffler Bracket
94 1761404 Choke Control (A, B, C, D)..... 1 (Incl. Ref.362) (A, B,C,D) ccveenenene. 1
. 1755903 Choke Control (E).....coureerveeenceee 1 528 1766326 Ol Drain Cap ..c.cvreerereresesesseecarnesenesnes 1
195 1761403  Throttle Control (A, B, C, D) 1
1772524 Throttle CONtrol (E) ....eeeeeeerenmieruenccrcnces 1
‘A)  Model 13074, Serial Numbers 130740100101 - 130740100207 (E)  Model 13101, Serial Numbers 131010100101 - 131010199899
'B)  Model 13074, Serial Numbers 130740100208 - 130740199999 «  Order parts from your local Kohler engine dealer.
'C)  Model 13076, Serial Numbers 130760100101 - 130760100377 t  Order parts from your local Briggs and Stratton engine dealer.

‘D)  Model 13076, Serial Numbers 130760100378 - 130760199999 9



GTX Garden Tractor

130760100101 - 130760199399

Lift Valve (Ref. 209)

BB 190 191 B2
Coce A 193 ¥
23 o 72
191
POCH 187 103

LIFT ASSEMBLY
10



Model 13076

Ref. Part Description Qty. Ref.  Part Description _ Qty.
5 1186347 Flange Screw, 3/8-16 X 1....cceveeevrerercees 2 203 1771430 Arm Assembly, Control (D) .................... 1
7 1186393 Flange Locknut, 3/8-16.......ccccoevvrrraruennn 2 204 1717897 HaIr PN e 2
40 1100045 Hex Screw, 5/16=18 X 1 ...ccccevvennrrcrrenrenns 1 205 1713457 DIV Piflecececeeececeesnenrneeressrenesenacanenions 2
53 1735531 Cable Tie. .o ceerrinesrenenenmrencnnmecsssaense AR 206 1767407 Valve Link 1
156 1186391 Locknut, 5/16-18.....cccceerrvrrnmrenemcirernaeonn: 4 207 1737018 - Flange Bearing.......cccovveeveeenercerennens 4
158 1717563 Connector.......cccoceuue 1 208 1767406 Valve Link.......... s 1
159 1185737 Elbow, 90° 2 209 1767393 Valve 1
161 1767741 Tube (Control Valve E to Lift Valve In).... 1 - (Replacement Seal Kit see Ref 560)
164 1767746 Tube (Control Valve Ato Teg)........ooueenn. 1 210 1186316  Hex Screw, 1/4-20x2.... 2
171 1722667 Tubing Clamp ..ccccccvvmecnn e 1 211 1186389 Flange Nut, 1/4-20......... 2
173 1186230 Hex Nut, 5/16=18 .....coececrerrcrenrecrenene 1 . 212 1769391 Connector..........cvvervrenne 2
174 1185739 EIbowW, 80°...e e 1 213 1767747 Tube (Tee to Fitter In)..... 1
181 1186330 Flange Screw, 5/16-18 X 7/8..........c....... 2 214 1762308 - SWIVEI TEB....c.coevrvievrrreereneressseeresesnnene 1
182 1186330 - Flange Screw, 5/16-18 X 7/8........cocounun. 2 216 1767744 Tube (Lift Valve B to :
183 1767725 BeariNg ....cccveeeerceeerereeserreseesrener e 2 Lift Cylinder, Fixed End) .......covvevcnneen. 1
184 1761400001  Lift Shaft .cv.voeeerecrcrnnrenarnrisesenrenisnens 1 217 1727233 CONNECIOT.....cveeceer et sasesesns 4
185 1747509 Hydrautic Cylinder Assembly 218 1767745 Tube (Lift Valve Ato :
: (Incl. Refs. 550 thru 560).................... 1 Lift Cylinder, Piston End)........ccoonn...... 1
186 1752648 Hose (Lift Cylinder Piston End) ........... e 1 219 1118554 Retaining Ring......ccccevvevevernsersnncnrenns 2
187 1185903 EIBOW, 45°...omeeerecrssieni s 2. 220 1747512 Cylinder Rod Pin ......c.oovvecremnenvnnreinnnes 1
188 1755198 Hose (Lift Cylinder Fixed End)................ 1 221 1118808 Retaining RiNg........ccoervivmrenne o2
189 1721989 CONNBCLON ...t e 1 249 1771429 Arm Assembly, Control (D) ... 1
190 1747803001 Coupling Bracket... , 1 550 1729388 Hydraulic Cylinder Tube.......... ' 1
191 1863870 CoUpling..covvereivivennnrererse et enenens 2 551 1118735 Internal Retaining Ring.........c..coioveeisionn s 1
192 1720733 Dust Plug .......... ettt 2 552 1185266 0il Seal ................................................... 1
193 1180025 Retaining Ring.......oeoeeveeveeiieerirecrneennes 2 553 1186019 1
194 1767748 Tube (Lift Vaive D to Aux. Out)............... 1 554 1177395 1
195 1767749 Tube (Lift Valve G to Aux. Out)............... 1 555 1724511 1
196 1708012 Flat Washer, 3/4 ........c..ccocovenreerncencncnnns 1 556 1186018 3
197 1724703 Cylinder Anchor Pin 1 557 1186017 2
198 1113527 Retaining Ring........... 1 558 1747043 1
200 1755459 Control Lever............. 1 559 1186278. . - Pipe Plug ................................................ 1
201 1755460 Lift LeVer....covvvirinnns 1 560 1754414 ° ~ Replacement Seal Kit (for Ref. 209)....... N/t
202 1755473 Control Knob......cccvecienncnencinrennneonnae 2 561 1767404 Control Arm (C)..cceveeereevrreeirersrennereseens 2

N/t Item not included with the unit, order separately.
A/R  Asrequired.

11



GTX Garden Tractor

130740100101 - 130740199999
131010100101 - 131010199999

E
@\ o208 Lift Valve (Re. 209)
G ’ Ports

B‘QW/A

N

/ N
Out In

161

To Filter

LIFT ASSEMBLY
12



Models 13074 and 13101

Ref. Part Description Qty. Ref.  Part Description Qty.
53 1765531 Cable TIe cveverrcerrerrrsrervereessrensaseressenns AR 209 1767394 Hydraulic Valve.........cooeeerreecrerennensrennne
156 1186391 Flange Nut, 5/16-18....ccccereerrevererree, 4 210 1186316 Hex Head Screw, 1/4-20 x 2
158 1717563 CONNECLON.....cerrrrereeereeesenerererars e 1 211 1186389 Flange Nut, 1/4-20........coeeivevvvrccrnenrnnne
159 1185737 90° EIDOW....eereremeenrrrnerensrarineresenesesens 1 212 1769391 CONNECLOT ..ot eene
161 1767741 Tube (Control Valve E to Lift Valve In).... 1 213 1767537 Tube (Tee to Filter In) ....ccoevevevevervvnrennns
164 1767536 Tube (Control Valve A {0 Tee)........cco...... 1 214 1762308 SWIVEI TBC ...ccevvrcrcrcrcerniercnsecnererervrseronees
174 1185739 90° EIDOW.....cvreceereirererereve e eeneeseceneans 1 216 1767744 Tube (Lift Vaive B to
181 1186330 Flange Screw, 5/16—-18 x7/8.......cccneucv.e. 2 Lift Cylinder, Fixed End) .......ccoeuuven. 1
182 1186330 Flange Screw, 5/16-18 x 7/8......ccccvueenue 2 217 1727233 CONNECION...cvererecrrerrerecriresnensverecsiaresens 1
183 1767725 BRArNG....coeviiirerrcrinec e 2 218 1767745 Tube (Lift Vaive A to
184 1761400001  Lift Shaft Assembly ........cccovrerrverieennnee. 1 Lift Cylinder, Piston End)..........cccecrrnne. 1
185 1747509 Hydraulic Cylinder 219 1118554 Retaining Ring. 2
(Incl. Refs. 550 thru 560)......c.ccovcerneen 1 220 1747512 Cylinder Rod Pin 1
186 1752648 Hose (Lift Cylinder Piston End).............. 1 221 1118808 Retaining Ring..... 1
187 1185203 45° EIDOW...cvcvvericriees Verreeererensreaeereaees 1 550 1729388 Hydraulic Cylinder TUbe .....c.oeeveeenrrenne 1
188 1755198 Hose (Lift Cylinder Fixed End)................ 1 551 1118735 Internal Retaining Ring w1
196 1708012 WaShEr ...t e seeseseneneneens 1 552 1185266 Ol Seal..cvrcrcerreenerereererenreenens 1
197 1724703 T 1121071 o o1 TN 1 553 1186019 Back-Up Ring .......ooeeeevecrernrrannnns 1
198 1113527 Retaining Ring.....cccccoeeeeeecenenerercvrernncnen, 2 554 1177395 0 111 o SO 1
201 1755460 CONErOl LBVEN ..t 1 555 1724511 Cylinder Head ........coeveirimecnenne 1
202 1755473 CONLIOE KNOD ...eeveeeeeeevce e 1 556 1186018 Back-Up RiNG ...coovevvrrereserrennee e 3
203 1771430 Arm Assembly, Control (B, E) .....ccev.ene. 1 557 1186017 O-RiNG.. st rersssesresssnnnene 2
204 1717897 HAIE PiN cocecveeeeeeecensneneennrenesnirseneinnnenens 1 558. 1747043 Hydraulic Cylinder Rod Assembly.......... 1
205 1713457 Drive Pin, 3/16 X 3/4...cneeeeerrererrevinns 1 559 1186278 Pipe PIUG....ccovvirrericceireer e ensnenens 1
207 1737018 Flange Bearing......c.ooveeeveerivvrensinsesrorinnns 2 560 1754414 Replacement Seal Kit (for Ref. 209)....... N/I
208 1767406 Valve LinK...ovvveeeeeneeerennncrnrreercnaeneireens 1 561 1767404 Control Arm (A)...cocorveercrererinevererenrersnns 1
(A)  Model 13074 - Serial Numbers 130740100101 - 130740100207 N/ Item not included with the unit, order separately.
(B)  Model 13074 - Serial Numbers 130740100208 - 130740199999 A/R  As required.
(C) Model 13076 - Serial Numbers 130760100101 - 130760100377
(D) Model 13076 - Serial Numbers 130760100378 - 130760199999
(E) Model 13101 - Serial Numbers 131010100101 - 131010199999

13



GTX Garden Tractor

To Hour Meter

130740100101 - 130740199999
130760100101 - 130760199999

Side Lights
PTO Battery Start Gil Cruise ﬁ
Fuel Gauge - td
B R WrBK
Light Switch Cruise Swilch
N RED T N R g"ﬂ
BW WK
2
PTO 7 p
Clutch N A BK /T 1
BK|R Eng. Bolt =
= : —= W BK/R
Y/BK Ignition
1 Switch T—T
Craise Seat Piug with Switch
— P Voitage Relay BL/BK
RW 30 Amp Sensor W D) BKW X Seat Switch BK
Cruise
C) Magnet
R . 5
Starter 7o Headlights BKHY BRIY @j Seat
M B e Interlock
PN P = -|(Brake Off)
BK
R
ea N BR \__@
™ ™\ m BKAW
[= YR
=]
+ - | N B =1 GN 9
BK SLYR N - _r$ - :?- =
Battery o o "
I L
= Engina Connector A BK
Engine Ground Brake Interiock
Switch (Brake On)

14



Models 13074 and 13076

Color Code
BK . . Black
P Purple
R ~ Red
w : White
Y - Yellow
BR Brown
GR Gray
GN Green
BL Blue
BK/Y  Biack/Yellow
R/BK Red/Black
W/BK  White/Black
Y/R Yellow/Red

Rear View of Rear View of
Attachment Drive Switch Cruise Swiich
; > = =) =
se | WG od | R | RE
OFF ON OfF ON RESET

Rear View of Light Switch Rear View of Ignition Switch
i =4 =4 M /
oo Yx B0 =y o
o) 2 J X {_J
OFF ON RESET OFF RUN START .
SIDE & HEAD G-M B-R B-S§
Fuel Shut-Off Solenoid and Harness
Supplied With Kohler Engine
PURCHASE PARTS FROM KOHLER
Key
Engine Fuel Switch
Solenoid on RED {Mag.)
Carburetor
_______ BLUE
RED/ Starter
—= YELLOW START WTF Solenoid
Connector SREEN LIGHT SWiRKes
BLUE Re 0il
Prf_ss':re
Pressure Key 19
RED 1A i Switch
A Switeh (12 Volt)
Starter =
Solenoid
BLUE
Vottage | © [ i
STARTER Regulator |
To -1
Battery
WIRING DIAGRAM

15



GTX Garden Tractor

131010100101 - 131010199999

= \ Headlight Switch
YR Voltags Indicator YR |
' Attachment Switch 8
P )
Y/BK 0 o R A | Start Indicator
[
— A O
/ R|  BK]
~ Attachment BR BK
Indicator Py
(—-—J
R . W, N M M
-
)\ w Mh MrPrh M w
I, W W, N .\ Yy A Arh N Y .
S W W, N, 1 Y/BK AP i, N Y/BK .
L0 1V
v, W, W W BK Iy NSV N EK
BL A A WY BL
- \
Ignition
witch
- Ry 1 W N N N
Battery
+ —_ BL BK | R
] R BK x
Fuse
] Accsssnry
Plug Veoltage Sensor
RY
Y
] s} ) ¥
(=]
YR
| $ l Starter }: i
| —
" ) )
Start Solanoid el b\ Brake Interlock Switch — =
\ Engine Ground Seat Plug with Switch
BK 1
U Attachment Cluteh
Y
B Switch focated in the connector
hody c'!oses whs:l' d‘sconnec!ed
Headlights from the seat switch.
Seat Interlock Switch

WIRING DIAGRAM

16



~ Model 13101

-2 Golor Code
BK Black
P Purple
R Red
w White
Y Yellow
BR Brown
GR Gray
GN Green
BL Blue

BK/Y  Black/Yellow
R/BK Red/Black
W/BK  White/Black
Y/R Yeliow/Red

Rear View of

Attachment Drive Switch |

70

A e

=4

]

OFF

ON

Rear View of
Light Switch

414

OFF ON

Rear View of Ignition Switch

A | AN | AR
LE\1 §-z=]
OFF RUN START
M-G L-B L-B-S

WIRING DIAGRAM
17



GTX Garden Tractor

130740100101 - 130740199999
130760100101 - 130760199999

211 127 125 124

o - 128
82 129
126 133 ~
140 53 143 130 | 130 \ |4 )

589
588 139
584 82 93
585 586 138 113 98 108 107 114 116 117 120
580
112 141
93
93 108 4gg 109
111
ELECTRICAL ASSEMBLY

18



Models 13074 and 13076

Ref. Part Description Qty. Ref.  Part Description Qty.
53 1765531 Cable Tie. v rerecrecrsrcsrsrreeeseenenees AR 129 1754242 Right Lense......ccocevivervenccrcnenne e 1
82 1107381 Flat Washer, 174 .......occorvrveernvercenene 4 130 1750963 Flat Head Screw, #6-32 x-1/2 5
83 1100241 Lock Washer, 1/4 ........cc.oeeevcvneceeinnne 2 131 1754607 Speed Control Switch.......c.ccooovvvieeeeen. 1
93 1185985 Keps Nut, #10-24.................... 2 132 1754189 Light SWICH ..o 1
98 1734398 Toplock Nut, 1/4-20 2 133 1754608 PTO Switch 1

107 1747738 J=ClD e 2 134 1757364 Hour Meter 1

108 1115815 Truss Head Phillips Bolt #10-24 x5/8.... 1 135 1757357 LONSE et 1

109 1751328 Interock Switch Switch 2 136 1755647 FUBI GAUGER e 1

110 1738463 Semms Boit, #12-24 x 1/2 2 137 1738462 Clutch................. 1

111 1185130 Semms Bolt, #10-24 x 3/4 1 138 1769917 Positive Cable 1

112 1772131 Battery....ococvrrenveeivinerersnsnsesnnene 1 139 1769918 Negative Cable......c.cooeeereveievevrcvnree. 1

113 1755802 Battery COVEr......ovvvevrereerenereineseesccanaes 1 140 1100805 Hex Screw, 1/4-20 X 3/4........ccvrerevernnnnes 2

114 1749907 REIAY ..covereeeeeeereeeesenrreseresessseneens 1 141 1752586 HOOK SCrEW ...cevevvcreeeereeeree e enenne 2

116 1754207 1 143 1752132 Voltage Sensor.....c.eeveeeeeeeeeeeeeeeericene 1

117 1753986 1 211 1186389 Flange Nut, 1/4-20 4

118 1769919 1 372 1756032 Lead Assembly.......... 1

119 1755487 GrOMMEL ...t reerre s raere s 2 580 1767104 Lense......oovecvrernnnnne 1

120 1768882 Seat SWItCH .. 1 581 1753788 RELAINET ......cveercrereeee e reseeesssen e 4

122 1765953 FUB! SENABT «veeevereerereeereree v, 1 582 1752871 Headlight Assembly 4

123 1745778 Hex Semms Bolt (incl. washer) 583 1752872 BUID. oo 4

F10-32 X 1/2u e 5 584 1731453 Pan Head Screw..... 2

124 1754259 SHIBI ..eveverereeeeereerirecre s rerereseens 2 585 1805365 Flat Washer ......cccoovvveveereinrereeersecerennne 2

125 1752871 Light ASSEMDBIY......corevereiurrrererececrees 2 586 1754194 GASKEL ..ottt 2

126 1186229 Hex Nut, 1/4-20..c.cveeercerececereenns 2 587 1735285 BUID et vv e 5

127 1754191 GASKEL ..ot 4 588 1752505 Headlight Harness 1

128 1754241 Left LBNSE...cveicererveecrecvin e reeisanaas 1 589 1752875 Socket OnlY ...ceevevcricc e e 2

A/R  As required.

19



GTX Garden Tractor

131010100101 - 131010199999

588 139 130 82 e
584 : Y
585 586 138 113 98 16 117 120
580
ELECTRICAL ASSEMBLY

20



Model 13101

Ref. Part Description Oty. Ref. Parl Description Qty.
53 1765531 [6713] [ YT TO— 135 1772197 LENSE. ...vevvvveerereeerririrsesenereneresesesessnanees 1
82 1107381 Flat Washer, 1/4...... 138 1772302 Positive Cable..........ceevvrrrenninercrenennnnn 1
83 1100241 Lock Washer, 174 ....veeeeereevreeccrircree 139 1754220 Negative Cable.................. e 1
93 1185985 ‘Keps Nut, #10 - 24 140 1100805 Hex Screw, 1/4-20 X 3/4.......coconslvveenns 2
98 1734398 Toplock Nut, 1/4-20 .....cccrvrcrreererrerene 2 C 141 1752586 HOOK SCrew.....ccvet e 2

108 1115815 Truss Head Phillips Screw, #10-24 x5/8 2 143- . 1752132 Volage Sensor..........coeermreemecrmssnsrnins 1

109 1751328 Interlock Switch SWitch......cceveeecreeinnn. 1 414 1752137 SOIBNOId ...t 1

112 1772131 BaAtBIY . cveeverereerreresteeescisennesseaeraresessrarnnes 1 415 1724492 Flange Lock Self-Threading Screw-......... 2

113 1755802 Battery Cover....... 1 416 1764890 Thermal Insulator Boot 1

116 1754250 Ignition Switch ... 1 580 1767104 LeNSe. et 1

117 1753986 KBY coverirerereeenivnes 1 581 1753788 RELAINGT .....cvceveeeeer e seeeseteeense et nenes 4

118 1772126 Main Harness....... 1 582 - 1752871 Headlight AsSembly......ccovcvevcvereernivennee 4

119 1755487 14070111 111 SO 2 583 1752872 BUlb...cooveeereerererereninne 4

120 1768882 Seat SWITCH .....ccoviirrererrerrerrenessese e 1 584 1731453 Pan Head Screw............ 2

126 1186229 Hex Nut, 1/4-20 2 585 1805365 Flat Washer ........c.ceue... 2

130 1750963 Flat Head Screw, #6-32 X 1/2 ..evvvveeecene. 4 586 1754194 GASKEL ...cevecereeereereieeeiee e eaes 2

132 1754189 Light SWICH ....covevecreieriecreeceaseaiennennene 1 587 1735285 BUID ...t reen e eene s aen 5

133 1754608 PTO Switch 1 588 1752505 Headlight Harness 1

134 1757364 1 589 1752875 SOCKEE ONIY ..t ene e 2

Hour Meter

AR As required.

21



GTX Garden Tractor

130740100101 - 130740199999
130760100101 - 130760199999
131010100101 - 131010199999

HYDRO OUTTO 1 TEETO FILTER IN
CONTROL UNITC

-
7

ym————-

Models 13074
and 13101

55 Torque to

20 25-30FT.LBS.

TRANSMISSION ASSEMBLY
22



Models 13074, 13076 and 13101

Ref.  Pan Description Qty. Ref. Pant Description Qty.
1 1726450 Filter ........... SO 1 42 1747065 Gear Assembly, Cluster (C, D)............... 1
2 1752734 Manifold; Filter ..o 1 - 1729258 Gear Assembly, Cluster (A, B, E)........... 1
5 1764708 Eaton Trans. Model 11 43 1185296 01 SBal.....oiereerreerenerer e 1

(See pages 22 - 23 for breakdown)..... 1 44 1185280 Needle Bearing ........cccveviverveeerceeenreerennans 1
6 1185737 EIBOW 90°...reeerecerireeereese et 2 . 45 1751774 Pinion Shaft (G, D) ...cccveerercrrerrrrnecnens 1
7 1100770 Hex Head Capscrew, 3/8-16 x 2-3/4....... 4 46 1729555 0il Seal (G, D).eoveeereecerecrriceceereinerenee 1
8 1100243 Lock Washer, 3/8......ccoevnvncnininvennnin 21 47 1725907 Bronze Bearing (G, D)..cveeererevceccencene 1
9 1186464 CONNBCLOT..ceverrererrereecee e eneicieneeee 1 48 1725945 Planet Gear (G, D) ....cocovvecreevrenrnnerrnea- 4

10 1729264 Tube Assembly, Suction...........ucevvinee. 1 49 1750139 Temperature SWItch ........ococoeevruriecnenee 1

11 1724390 Elbow 90°.......ciivvinreceenennienione ST 2 50 1185774 Needle Bearing ..........coceveevveevererenirecnnnae 1

12 1730374 Washer, Shim (.005)..........ccovvin. S AR 51 1747063 Cover, Transaxie R.H. (C, D) ccvveveeeee 1

13 1730375 Washer, Shim (.015) ..ot A/R 1747072 Cover, Transaxle R.H. (A, B, E).............. 1

14 1729531 Gear, Bevel Pinion 18T ... 1 52 1100047 ‘Hex Head Capscrew, 3/8-16 x 1-1/2....... 17

15 1729559 SPACET cuvtvreerrrerenseresereessemsen s seesitessssenas 1 - 53 1185301 _Oil Seal (C,D)..ccoeneene ieereeresnesasessenees 2

16 1741832 Hex Head Capscrew, 1/4-20 x5/8........... 1 1185295 Oil Seal (A, B, E}..ceoverisieievecrenernrsencnans 2

17 1747086001 - Housing, Transaxle......coeeererrerrmereenes 1 54 1747073001 * Cover, Transaxie L.H. (C, D}.coreeoeencnnnne 1

18 1769907 DIPSHCK cvevrverereceeenssenrsrenmsseecsssesiisions 1 1747070001 Cover, Transaxle L.H. (A, B, E)............. 1

19 1724091 TUDB ot 1 55 1747091  Axle;LH. (C,D) v 1

20 1733103 Pin, DOWEl, 5/16.....crvrerirerrrirrsrsenneeens 2 1747061~  Axle, LH. (A, B, E) 1

21 1186459 Hex Lock Nut, 5/16-18, Grade 8.............. 4 56 1185739 CONNECLOT ..ot eceeencmeenenes 2

22 1728645 Differential CoVer.....cvvvvieineresininenins 1 57 1721921 Coupling....covreeieierrceese e ceeereenene 1

23 1752093 Gear, Bevel 22T (G, D).vvecercrirercnns 2 58 1186345 Flange Lock Screw, 3/8-16 x 3/4............ 2

1752094 Gear, Bevel 22T (A, B, E)..ococvevcivcnceens 2 59 1185930 PIpe PlUG..ecceererereecrercreseesenevereseeriens 1

24 1185732 Ring, Retaining (C, D) ...ocoovevsciincrninne, 2 60 1724376 Shaft Seal 2

1185689 Ring, Retaining (A, B, E)............. I 2 61 1724377 Grass Shield ......coovveeovvereeirenseecenes 1

25 1727735 Bevel Gear, 56T, 24T and 23T (C, D)...... 1 63 1705093 SHIM (L028) ..o AR

26 1110189 Dowel Pin, 3/8....vrvciivenrenccriicens 6 64- 1187206 Needle Bearing (G, D)..ovevveenvvrncnvrcceee 2

27 1752095 PiRiON oo s 2 1727637 Needle Bearing (A, B, E).cccocereervreccnnee 2

28 1185668 Retaining RiNG.......coverveeerceneirrenencrceecncne 2 65 1718781 Shim (.005) (G, D)..eveerercnerereerenneeaee AR

29 1756741 Shaft, Pinion {Includes Ref. 28) ............. 1 66 1726082 Pin (G, D) e 4

30 1747087 Carrier Differential (C, D)....c..c.ccrveennnne 1 67 1744305 . . . Internal Ring Gear (G, D)..ccccovrecrcircnene 1

1729972 Carrier Differential (A, B, E}..occovivcecnnne 1 68 - 1725909  Sliding Gear (C, D) .oeeeerccereecnccncnee 1

31 1729260 Gear, Axle, 47T ..o 1 69 1725942 Planet Carrier (C, D) .eeoccereeeneenececenne 1

32 1733684 Flange Screw, 5/16-18 X 4.......ccovenvens .4 70 1726050 Thrust Washer (C, D} ...ccoveeeevveeeneenene 1

33 1719271 Shim (.020) (C, D)evvrvevirecrrcriniiirieiins A/R 71 1186461 Retaining Ring (C, D) ccoeueceeenernenccrcnnene 1

1718781 Shim (.005) (G, D).eovviererrernevecviiinns AR 72 1753144 Shifter Shaft (G, D).evvvvrireericorerenes 1
1800338 Shim (.015) (A, B, E) e A/R 73 1725912 Shifter Plate (C, D) eeveerenreeercreccereenee 1
34 1747089 Spacer, Tubuiar (C, D)o 1 74 1185389 Drive Pin (G, D)vveevcirccsnnnceinnsesainenns 1
1729497 Spacer, Tubular (A, B, E)....ccovvccriinnaas 1 75 1730012° Counter Box Screw, ' o
35 1185767 Race, Thrust (C, D)eeceeveerevevcnincicnee 4 5/16-18 X1 (G, D) oo 4
1185730 Race, Thrust (A, B, E)ccceoeveererccnenee 4 76 1726051 Positioning Ring (C, D) weeveeeeeiivcicecnae 4
36 1185764 Bearing, Thrust (C, D) cevvevveveeerecnienne 4 78 1185882 Oil Seal (A, B, E).ooeeiecne reerreeenene 1
1185729 Bearing, Thrust (A, B, E)eccvvininnncnns 1 79 1187731 Needle Bearing (A, B, E)....c.occene eveeeeene 1
37 1185721 Bearing, Needle (G, D)..cccovcverervcnrninennnn 3 80 1751777 Pinion Shaft (A, B, E) .cceeveeiveicriiie 1
38 1747092 Axle, RH. (C, D) 1 81 1724079 Bevel Gear (A, B, E}oreeecerinces i 1
1747062 Axle, RH. (A, B, E) o, 1 82 1100279 Woodruff Key, 1/4 x1 (A, B, E) ......c..... 1

39 1100281 Woodruff KeY ...ovevevirencenccerccennns . 2 84 1751775 Woodruff Key, (A, B, E) oo 1

40 1186010 Needle BEAring ........ccccoeereeecercrene. 2 162 1767740 Tube (Filter Qut to Contro! Unit)............. 1

41 1186002 Race, Thrust (G, D).ccevvvcrciininnnnns 6 199 1755237 Tube (Filter Out to Hydr0) .....cocoevemncene. 1

Race, Thrust (A, B, E) 4 213 1752662 Tube (Tee to Filter In) ..occoeveverercvcreeeens 1

e s e
moom>
O A v’ v et

Model 13074 - Serial Numbers 130740100101 - 130740100207
Model 13074 - Serial Numbers 130740100208 - 130740199999
Model 13076 - Serial Numbers 130760100101 - 130760100377
Model 13076 - Serial Numbers 130760100378 - 130760199999
Model 13101 - Serial Numbers- 131010100101 - 131010199999

A/R  As required.

23



GTX Garden Tractor

Lift and
Auxilliary Valve
g
Lift Cyiinder
209
11
: 185
{188
: 186
216
Teo 218
213( 214 <
178/181 ] -— )
0il [ 7N o
Filter x_‘ 199 = i t t
T 164 161
Eaton Control Unit
Hydro
o /
162 —> Q .~
157
160 —d-
163
Steering Cylinder }
177
13074 AND 13101 HYDRAULIC SYSTEM
Ref. Part Description Qty. Ref. Part Description Qty.
151 1751627001 Hydraulic Cylinder .......ccovvcvervrvevecninnnne. 1 178 1726450 O FIHET covveeeeere ettt 1
157 1767378 Control Unit ..o 1 181 1769536 Filter Manifold........ccooecvccomnnennniionnns 1
160 1767742 Tube (Control Unit D to 185 1747509 Hydraulic Cylinder .......ccvverenevcencnnnnene 1
Steering Cylinder, Piston End)............... 1 186 1752648 Hose (Lift Cylinder, Piston End)................ 1
161 1767741 Tube (Control Unit E to Lift Valve In)........ 1 188 1755198 Hose (Lift Cylinder, Fixed End) ................. 1
162 1767740 Tube (Hydro Outto 199 1755237 Tube (Filter Qut 1o Hydro) ... 1
Contrat Unit C)...ccvcvniviiicriencene 1 209 1767393 Hydraulic Valve ..., 1
163 1767743 Tube (Control Unit B to 213 1767537 Tube (Tee 10 Filter I} ..covecvecnivniciins 1
Steering Cylinder, Fixed End).......c........ 1 214 1762308 SWIVEE TEE ouvverremreecnreieeencne s rereve s 1
164 1767536 Tube (Control Unit Ato Tee).......cccvevene. 1 216 1767744 (Lift Valve B to Lift Cylinder Fixed End} .... 1
175 1752649 Hose (Steering Cylinder to Piston End) .... 1 218 1767745 Tube (Lift Valve A to Lift Cylinder
177 1754364 Hose (Steering Cylinder to Fixed End} ...... 1 Piston ENd) c.cevevecerecceccnccrieieis 1

24



Models 13074, 13076 and 13101

Lift and
Auxilliary Vaive
[ Lift Cylinder
194
e F
” 185 [
188 36
Auxilliary Hydraulic
Connections
218
213 ~\
178/181 \
il
Filter 199 =—=p- 2 1 1
164
Eaton Control Unit 161
Hydro —
2/
©o¢ <
162 =—> b
157
160 <> J
163
Steering Cylinder}
151 | J)
177
13076 HYDRAULIC SYSTEM
Ref. Part Description Qly. Ref. Part Description Qty.
151 1751627001 Hydraulic Cylinder .....cocoevervecsrinnnean. 1 181 1769536 Filter Manifold........ooceeeceeecceeeeccecceee 1
157 1767378 Control Uit ...oveeeeeieeeeeeeereeeeeeneciireene 1 185 1747509 Hydraulic Cylinder .........ccoceeuenen.e. W
160 1767742 Tube (Control Unit D to 186 1752648 Hose (Lift Cylinder, Piston End) 1
Steering Cylinder, Piston End)............... 1 188 1755198 Hose (Lift Cylinder, Fixed End) ........ 1
161 1767741 Tube (Controf Unit E to Lift Valve In)........ 1 194 1767748 Tube (Lift Valve D to Aux. Out).................. 1
162 1767740 Tube (Hydro Qutto 195 1767749 Tube (Lift Valve C to Aux. Out)
Gontrot Unit C)....eeceeeeereceeresinerecnenircenens 1 199 1755237 Tube (Filter Out to Hydro)........ccocccreveenenee 1
163 1767743 Tube (Control Unit B to 209 1767393 Hydraulic VaIVE ......cceivnenvcricnnnicicnne 1
Steering Cylinder, Fixed End}................. 1 213 1767537 Tube (Tee 1o Filter In) oo 1
164 1767536 Tube (Control Unit Ato Tee).....coevueenen. 1 214 1762308 SWIVEl TEE ... 1
175 1752649 Hose (Steering Cylinder to Piston End) .... 1 216 1767744 (Lift Valve B to Lift Cylinder Fixed End) ... 1
177 1754364 Hose (Steering Cylinder to Fixed End) ...... 1 218 1767745 Tube (Lift Valve A to Lift Cylinder
178 1726450 O FIBE 1ot sererneenscieaeens 1 Piston ENd)...ccccovevrevereecreerrccencnecns 1

25



GTX Garden Tractor

HYDROSTATIC TRANSMISSION (EATON MODEL 11)
26

Original Bulld
Dated Cods - A10A

— Modsl Identification
1100 - Model 11
023 - Specific Unit

Configutation

130740100101 - 130740199999
1306760100101 - 130760199999
131010100101 - 131010199999

Rolalion
oW

CowW

Factory Rebuild
Date Code - D12B1
™ Yaar




Models 13074, 13076 and 13101

HYDROSTATIC TRANSMISSION 1764708 (EATON MODEL 11)

Ref. Part Description Oty. Ref.  Part Description Qly.
1 Socket Head Capscrew, 15 1744162 Input Shaft (Keyed) .....cccccovrecvenniininns "1
5/16-18 x1-3/4 (Incl. with Ref. 4)........ 1 16 1744164 Pump Rotor & Ball Assembly................. 1
3 1724381 Oil Seal (Incl. with Ref. 4).....ccrirerennacs 1 17 1744184 Cam Ring Assembly ................. w1
4 1744189 Charge Pump Kit 18 1744176 Cam Ring INSert ......occceveriversieesiiiinens 1
(Incl. Refs. 1,3,5,6,7, 8,10 &12)..... 1 19 1744166 Pintle Assembly (Incl. Internal Parts)..... 1
5 1724375 Snap Ring (Incl. with Ref. 4) ..........cc..c... 1 20 1744177 Motor Rotor & Ball Sub-Assembly......... 1
6 1744155 Square Seal Ring (Incl. with Ref. 4) ....... 1 21 1744010 Output Shaft Sub-Assembly ................... 1
7 1724377 Grass Shield (Incl. with Ref. No. 4)....... 1 22 1744180 Body Assembly
8 1744157 Square Seal Ring (Incl. with Ref. 4) ....... 1 (Incl. Refs. 21, 24, 25) .....ccovvvvcrenene 1
9 1744154 Cover Sub-Assembly (Incl. Rei. 13) ....... 1 23 1744179 0-Ring Plug Sub-Assembly........ccceveuee 1
10 Socket Head Capscrew 24 1104440 Ball Bearing (OQutput)......cevciivnnnvinevnneee 1
5/16-18 x 1-1/4 (Incl. with Ref. 4)....... 1 25 1724380 Retaining Ring....c..cc..... [T 1
12 1744159 Drive Pin (Incl. Ref. 4).. .ot 1 101 1768598 0, 20 WL {A, B, E) oo AR
13 1724376 Qil Seal {Incl. Ref. 9) .ocviircciriicrannens 1 102 1738157 Hydraulic Fluid (C, D) ..o, AR
14 1744185 Square Seal RiNg....cooevevmrereninnisinsennninns 1
(A)  Model 13074 - Serial Numbers 130740100101 - 130740100207 A/R  As required.
(B)  Model 13074 - Serial Numbers 130740100208 - 130740199999
(C)  Model 13076 - Serial Numbers 130760100101 - 130760100377
(D) Model 13076 - Serial Numbers 130760100378 - 130760199999
(E)  Model 13101 - Serial Numbers 131010100101 - 131010199999

27



Parts Ordering Information

If you need service or parts

For service assistance or parts, contact your local authorized
dealer. When ordering parts, provide the following:

1. Serial number and model number.
2. Part number of part needed.

3. Part description.

4. Quantity needed.

If you need engine service or paris:

For engine service or parts, contact your local authorized engine
dealer. Look in the yellow pages of the phone book under
‘Engines—Gasoline". An authorized engine dealer can handie all
parts, repairs, and warranty service concerning the engine.

Note:

All genuine replacement parts must conform to our rigid quality
specifications. Although some replacement parts we provide
may vary slightly in shape, color or texture from the original
parts, any variations will not affect the performance of the unit.

Identification Numbers

A WARNING

WE URGE USING ONLY GENUINE REPLAGEMENT PARTS, WHICH
MEET ALL THE LATEST REQUIREMENTS. REPLACEMENT PARTS
MANUFACTURED BY OTHERS COULD PRESENT SAFETY
HAZARDS, EVEN THOUGH THEY MAY FIT ON THIS UNIT!

IMPORTANT:

Left and right sides of the unit are determined from the
operator's position, facing the direction of forward travel.

NOTICE:

We reserve the right to change specifications, add
improvements or discontinue the manufacture of any of our
equipment without notice or obligation to purchasers of our

equipment.

Record the model number and serial number.

When ordering any parts from us or your local servicing dealer,
provide the information on the model/serial number decal. For
your convenience and ready reference, record this information

in the spaces provided below.

Model Number:

Serial Number:

Date of Delivery:

For customer assistance, contact your nearest authorized dealer or:

In the United States: Garden Way Incorporated * 102nd St. and 9th Ave. ¢ Troy, New York 12180
For Technical Service: (800) 520-5520 = For Parts: (800) 648-6776

In Canada: Garden Way incorporated ¢ 320 Van Sickle Rd., Unit 12 « Saint Catherines, Ontario L2R 6P7
For Technical Service or Parts: (800) 225-3585

© 1996 Garden Way Incorporated

Printed in the U.S.A.



